
1 
M.D. Annable et al. (eds.), Methods and Techniques for Cleaning-up Contaminated Sites, 1–23. 
© 2008 Springer. 

REMEDIATION OF METAL AND METALLOID CONTAMINATED 

GROUNDWATER 

LUDO DIELS*, KAROLIEN VANBROEKHOVEN 
VITO NV, Boeretang 200, 2400 Mol, Belgium 

 

Abstract. This chapter describes the remediation of groundwater polluted by 
heavy metals. Special attention is paid to ‘pump and treat’ methods and to 
different in situ approaches. Emphasis is on microbial processes and their 
combination with physico-chemical systems.  

attenuation 

1. Introduction 

In general more than 60% of contaminated sites in the world have problems 
with the presence of toxic metals such as cadmium, lead, copper, zinc, mercury 
and nickel. These metals are considered to be the most hazardous and are 
included on the US Environmental Protection Agency (EPA) list of priority 
pollutants (Cameron, 1992). Groundwater pollution is caused mostly by leach-
ing of metals by infiltrating rainwater from the contaminated soil to the ground-
water. Metal surface treatment activities have frequently caused pollution with 
toxic chromium (VI) and many large urban sites are contaminated by the same 
metal due to the leather industry (Saha and Ali, 2001). Other important 
industrial sectors that use heavy metals in their production processes are the 
non-ferrous industry and mining activities. In many cases, metals are solubilized 
by using acid process waters (e.g. sulfuric acid). This leads to groundwaters low 
in pH (between 2.5 and 6.5), rich in sulfate (between 100 and 5000 mg SO4

2–/l) 
and high in dissolved metals (mostly in the range of 100 to 2000 µg/l). Other 
 

______ 
* Ludo Diels, VITO NV, Boeretang 200, 2400 Mol, Belgium, email: ludo.diels@vito.be 

Keywords: heavy metals; groundwater; water treatment; in situ bioremediation; on site 

bioprecipitation; immobilization; permeable reactive barriers; reactive zones; electron 
treatment; soil washing and flushing; sulfate reduction; iron reduction; biosorption; 

donors; sand filtration; bioreactors; upflow anaerobic sludge blanket reactor; natural 



L. DIELS AND K. VANBROEKHOVEN 2 

co-pollutants may also be present (e.g. trichloroethylene used as degreaser in
surface treatment). In the case of the mining industry, acid mine drainage 
(AMD) is responsible for widespread contamination. AMD is the result of a 
natural-occurring process when a metal sulfide mineral, particularly pyrite ores 
(e.g. chalcopyrite, sphalerite, etc.) are exposed to oxygen and water in the pre-
sence of naturally occurring sulfur-oxidizing bacteria such as Acidothiobacillus 
ferrooxidans and A. thiooxidans that act as biological catalysts (Johnson and 
Hallberg, 2005). The components of AMD have a deleterious influence on the 
biota of streams which receive it (Kontopoulos, 1988). In the case of uranium 
mines, uranium and radium are leached into the drainage water, poisoning the 
groundwater with radioactivity. 

Toxic metals were distributed in the past via aerial-emissions (ancient 
pyrometallurgical processes) and have caused large-scale diffuse pollution. In 
this case a slow process of metal infiltration eventually will lead to leaching  
of metals into the surface water. As a first step the metals migrate from the 
unsaturated zone into the saturated zone, sorbing to aquifer material until all 
binding sites are saturated. Once the sorption capacity of the soil is exhausted, 
elevated metal concentrations can be transported through the groundwater and, 
in the long term, reach surface waters. Figure 1 illustrates metal distribution 
over different soil compartments as a function of time. Waste heaps and 
landfills can leak and lead to point sources leaching high concentrations of 
metals into the groundwater. Landfills containing jarosite, goethite, gypsum, 
slags or fines can, especially in the presence of organics, lead to solubilization 
of metals and metalloids, the contamination of surface water and contamination 
of groundwater due to anaerobic leaching. Metals from mines are more easily 

 
 
 
A = Present in unsaturated zone 

(adsorbed and in solution) 
 
B = Adsorbed in the saturated zone 
 
C = In solution in the saturated zone  
 
D = Seepage to the surface water 

Figure 1. Expected evolution over time of the distribution of cadmium in the Kempen ground-
water bodies if no remedial actions are undertaken (adopted from Schmidt, 2002) 



REMEDIATION OF METAL CONTAMINATED GROUNDWATER 3 

transported by surface water and groundwater and rare events such as dam 
ruptures can lead to flooding of large areas contaminating the soil and the 
groundwater. An example of such a disaster was the mine tailings accident in 
Aznacollar (Grimault et al., 1999). 

The current chapter reviews both full-scale and developing technologies that 
are available. The remediation of metal pollution can be based on extraction and 
physical separation, precipitation, immobilization and toxicity reduction. The 
selection of the most appropriate method depends on aquifer characteristics, 
pollutant concentration, types of pollutants to be removed, and the use of the 
contaminated medium. As an example, the evolution of the distribution of 
cadmium in groundwater bodies in The Kempen (Belgium) is presented in 
Figure 1. In order to avoid infiltration to the groundwater or seepage into the 
surface water, the metals can either be removed from the groundwater (decrease 
in C in Figure 1) or the metals can be adsorbed (immobilization) on the aquifer 
of the saturated zone (increase in B in Figure 1). In the approach, a distinction 
can be made between methods based on groundwater extraction, which remove 
metals from the water (decrease in C) or methods aimed at immobilizing the 
metals (increase in B) in the aquifer preventing further distribution of the con-
taminants. The first approach is an on site treatment method; the second approach 
an i method designed to reduce migration risks of the metals. Several physico-
chemical and biological immobilization methods exist; here we will only focus 
on those methods that involve biological processes. 

2. On Site Treatment Methods 

The currently used pump and treat technology removes large volumes of 
groundwater from an aquifer and, if the water has to be returned to the aquifer, 
it must be treated in such a way that the metal concentrations fall below the 
standards for surface water or potable water. The above-ground treatment must 
lower the metal content to below the standards for surface water or drinking 
water. As these discharge standards are very stringent, a very expensive treat-
ment will be necessary. If, after treatment, the water quality is inferior to the 
drinking water quality it has to be discharged into sewers or as surface water. 

2.1. PUMP AND TREAT 

Pump and treat methods are relatively easy to implement and control, but 
consume large pump energies, require high treatment costs and produce large 
amounts of waste products and water that must be discharged. A high volume 
 



L. DIELS AND K. VANBROEKHOVEN 4 

discharge of water to the surface water can result in problems with ecotaxes. 
Also high-rate aquifer pumping can result in decreasing water tables, causing 
undesirable drainage of land or land subsidence. 

Still, in some cases, pump and treat technology can be of interest for 
treatment of contaminant sources. An example is the full-scale groundwater 
treatment based on sulfate-reducing bacteria (Webb et al., 1998; Weijma J.  
et al., 2002; Greben et al., 2000). The system is composed of an UASB (Upflow 
Anaerobic Sludge Blanket) reactor with a three phase separator on the top. The 
excess of hydrogen sulfide that is produced is oxidized in a biological sulfide 
oxidation reactor. In this reactor, the bacteria and the sulfur adhere to the 
packing material until shear forces caused by the stirring action of the forced air 
stream detach the solids. Oxygen for the reaction is supplied as air and the 
carbon source (carbon dioxide) and nutrients (N, P) are present in the water. At 
high redox potentials and high oxygen levels, sulfide can be further oxidized to 
sulfate. To avoid an increased concentration of sulfate in the water, this reaction 
is minimized by controlling the supply of oxygen. A tilted-plate settler removes 
the solids that consist of sulfur produced in the biological oxidation process and 
metal sulfides and biomass flushed along with the effluent. A DynaSand filter 
further removes the suspended solids from the water. The method efficiently 
removes metals from the water, e.g. from 230 mg Zn/l to < 0.3 mg Zn/l. This 
THIOPAQ® system has proven to be reliable in treatment of sulfate containing, 
metal-contaminated water up to a scale of 400 m³/h for more than 10 years. 

Another biological treatment method is based on the use of microorganisms 
that induce biosorption and bioprecipitation on their surface. Biosorption is a 
biological treatment method which involves the adsorption of metals onto 
biomass such as algal, fungal or bacterial cells that can be dead or alive. If 
large-scale, inexpensive production techniques for the biomass are developed, 
this heavy metal treatment is promising.  

Special biomass production can be avoided in the MERESAFIN (Metal 
Removal by Sand Filter Inoculation) process (Pümpel et al., 2001a; Diels et al., 
2001). In this, bacteria able to biosorb or bioprecipitate heavy metals grow in a 
biofilm on a supporting material (e.g. sand). During contact with heavy metal-
containing wastewater the biofilm adsorbs the metals. Subsequently the metal-
loaded biomass is removed from the supporting material by the sand filter airlift 
and the resting biomass residual on the substratum can be re-used, after re-
growth, for a subsequent treatment cycle. The supporting material can be sand 
or other materials retained within a moving bed sand filter which is based on a 
counter-flow principle (Figure 2). The water to be treated is admitted through 
the inlet distributor (1) in the lower section of the unit and is cleaned as it flows 
upward through the sand bed, prior to discharge through the filtrate outlet (2) at 
the top. The sand containing the heavy metals bound to the biofilm is conveyed 



REMEDIATION OF METAL CONTAMINATED GROUNDWATER 5 

from the tapered bottom section of the unit (3) by means of an airlift pump (4) 
to the sand washer (5) at the top. Cleaning of the sand starts in the pump itself, 
in which metal-loaded biofilms are separated from the sand grains by the 
turbulent mixing action. The contaminated sand spills from the pump outlet into 
the washer labyrinth (6), in which it is washed by a small flow of clean water. 
The metal-loaded flocs are discharged through the washwater outlet (7), while 
the grains of sand with a partly removed biofilm are returned to the sand bed 
(8). As a result, the bed is in constant downward motion through the unit. In this 
concept water purification and sand washing both take place continuously, 
enabling the filter to remain in service without interruption. In such a complete 
water treatment system groundwater is pumped through the Astrasand filter and 
purified. The wash water, containing the metal-loaded biomass, is drained to a 
lamella separator or settling tank. The water, coming from the thickener, is 
reintroduced in the sand filter. The sludge coming from the thickener is treated 
further in a filter press of lime. The filter cake (30% dry weight) obtained in this 
way, containing the metals (in some cases up to 10%), is recycled in a 
pyrometallurgical treatment facility (shaft furnace) of a non-ferrous company 
(Woebking and Diels, 2000). 

Figure 2. Moving bed sand filter concept (Diels et al., 2003) 



L. DIELS AND K. VANBROEKHOVEN 6 

Several other treatment technologies have been tested and prove OK at full 
scale or at pilot scale and described by Pümpel and Paknikar (2001). At he 
Homestake Mine at Lead, South Dakota, a rotating biological contactor (RBC) 
was immobilized with bacteria from the genus Pseudomonas that grow 
predominantly in biofilms. They are responsible for the degradation of free and 
metal complexed cyanide and thiocyanate and for the removal of heavy metals 
by biosorption in an aerobic process. Due to the slightly alkaline pH (7.5 to 8.5) 
and HCO3

- produced within the biofilm there is a strong likelihood that 
precipitation of metal hydroxides and carbonates also contributes to metals 
removal following destruction of the metal-cyanide complexes. 

The METEX® anaerobic sludge reactor is a cylindrical, Upflow Anaerobic 
Sludge Blanket (UASB) reactor filled with anaerobic sludge from standard 
sewage treatment plants. Slowly moving stirrers prevent the formation of short-
circuit channels through the sludge bed, but keep the desired vertical gradients. 
From bottom to top subsequent zones with different metabolic activities and 
also different groups of microorganisms may develop in the sludge bed, 
depending on nutrients and on the electron acceptors available in the water (e.g. 
aerobic, denitrifying, sulfate reducing zone). The anoxic sulfate reducing zone 
is the most important one with respect to heavy metal removal in the METEX 
reactor, promoting the formation of highly insoluble metal sulfides. Further, 
bioprecipitation of metal carbonates, and biosorption/adsorption of dissolved 
metal species were shown to contribute to the overall metal removal process. 
The Bio-substrat® anaerobic micro-carrier reactor (Fürst and Burggräf, 2000) is 
similar to the METEX reactor but differs in two major aspects: the slowly 
stirred upflow reactor is filled with a granular microcarrier material with high 
sorption capacity (zeolite), and natural microorganisms, which have been 
adapted to the particular (ground)water matrix, are grown on the micro-carriers 
instead of using anaerobic sludge. 

Wagner-Döbler et al. (2000) have demonstrated a bioreactor inoculated with 
a mixture of seven mercury-resistant, non-pathogenic Pseudomonas strains, 
isolated from mercury-rich environments. This reactor was especially designed 
for treatment of mercury-contaminated water. 

2.2. SOIL WASHING AND FLUSHING 

Metals, dissolved in the groundwater, are in equilibrium with the aquifer 
material which has a certain metal sorption capacity depending on the mineral-
ogy and organic matter content. Since water solubility and desorption rates 
control metal removal from aquifers during pump and treat, additives are 
sometimes used to enhance water solubility and removal efficiencies. Metal 
desorption rates can be increased by a factor of more than 100-times by soil 



REMEDIATION OF METAL CONTAMINATED GROUNDWATER 7 

washing and flushing techniques. Soil washing and in situ flushing involve the 
injection of water with or without additives including organic and inorganic 
acids, sodium hydroxide (which can dissolve organic soil matter), water soluble 
solvents, e.g. methanol, non-toxic cations, and complexing agents, e.g. such as 
ethylenediaminotetraacetic acid (EDTA) and nitrilotriacetate (NTA). High clay 
and organic matter are particularly detrimental. Once the water is pumped from 
the soil, it must be extracted and then treated to remove the metals in 
wastewater treatment facilities or re-used in the flushing process (Mulligan  
et al., 2001). In general, soils with low contents of cyanide, fluoride and sulfide, 
a CEC of 50-100 meq/kg and particle sizes of 0.25-2 mm, with contaminant 
water solubility larger than 1000 mg/l, can be most effectively cleaned by soil 
washing (Mulligan et al., 2001). 

Several groundwater treatment technologies exist such as sodium hydroxide 
or sodium sulfide precipitation, ion exchange, activated carbon adsorption, 
ultrafiltration, reverse osmosis, electrolysis/electrodialysis and biological systems 
(Patterson, 1985). As mentioned earlier, biosorption and bioprecipitation methods 